99670/6’/20 T~ 2

DOE/OR/20717--2

The "
BRECKINRIDG
PROJECT

initial Effort
REPORT I
BRECKINRIDGE PROJECT DESIGN BASIS

ASHLAND SYNTHETIC FUELS, INC.
AIRCO ENERGY COMPANY, INC.

DISCLAIMER

This report was prepared as an account of work sponsored by an agency of the United States Government.
Neither the United States Government nor any agency thereof, nor any of their employees, makes any
warranty, express or implied, or assumes any legal liability or responsibility for the accuracy,
completeness, or usefulness of any information, apparatus, product, or process disclosed, or
represents that its use would not infringe privately owned rights. Reference herein to any specific
commercial product, process, or service by trade name, trademark, manufacturer, or otherwise, does
[...]
for the high-pressure deaerator.

The plant has three deaerators that use 50 psi steam to strip and deaerate
the water. One of the deaerators serves the high-pressure feedwater sys-
tem, a second the low-pressure system, while the third is a swing unit.
The stream from the low-pressure system is split into 600 psi and 150 psi

6-5



streams, pumped to system pressure and distributed to various users. The
stream from the high-pressure system is pumped to 900 psi and used as
boiler feedwater or distributed to other users.

The boilers operate at a nominal 900 psi and 750°F. Temperature control
is by a combination of intermediate superheater attemperation, tilting
main burners, regulation of excess air, and combustion controls. Pressure
is regulated by a load-following control system which maintains 900 psi
throttle pressure to the turbines. Flow of water in the boiler is by
natural circulation to and from the steam drum. Saturated steam from the
drum flows through the primary superheater, the superheater attemperator
and, finally, through the secondary superheater. During low-load opera-
tion a bypass circulates water through the economizer to prevent'steaming.

The 900 psig steam drives the turbine generators or is sent to process
users. A backup supply of 900 psig saturated steam and a supply to the
600 psig steam system is provided by use of a desuperheater or a let-down |
station and'desuperheater, respectively. The 600 psig steam system nor-
mally receives extractor steam from the turbines and excess saturated
waste heat steam which has been superheated in a gas fired superheater.

. The 600 psig steam supplies throttle steam to equipment drive turbines in
the boiler plant and to other process heaters and turbine drives as well
as sdpp]ying the 150 psig system through a let-down station. The 50 psig
steam system receives steam from drive turbine exhausts, flash drum vents,
and the 150 psig system and distributes it to various users.

Boiler blowdown and blowdown from other sources is routed to various flash
drums, and flashed. Flash steam is vented to the 600 psig header, and

the liquid is sent to waste treatment.

The ash handling system is composed of the f]ylash and bottom ash systems.
The fly ash handling system handles ash collected in the air preheater

6-6



and electrostatic precipitator hoppers. The ash is conveyed pneumatically
to a silo, and is then loaded in a truck for disposal. The bottom ash
system handles ash from the bottom ash hopper, the economizer, and pul-
verizer rejects. The material is sluiced by ejector pumps to transfer
tanks and is then pumped to one of two dewatering bins. Most of the ash
settles to the bottom of the bin and the water is decanted and recircu-
lated. The sludge is loaded into trucks and hauled to disposal.

6.3 STACK GAS SCRUBBING - PLANT 35

The boiler flue gases from the electrostatic precipitators and the tail
gas from the Sulfur Plant are treated in the Stack Gas Scrubbing plant to
remove sulfur dioxide before being released to the atmosphere through the
stacks. The plant uses the Wellman-Lord process and has three sections:
an absorption section, a crystallization section, and a regeneration sec-
tion. The absorption section has four trains, one for each boiler; the
regeneration section has two trains; and the crystallization section con-
sists of a single train.

As mentioned previously, the Stack Gas Scrubbing plant shares a portion of
the area occupied by the Steam Generation and Boiler Feedwater Treating
plant. The four trains of the absorption section are located between the
electrostic precipitators of the boilers and the flue gas stacks. In
effect these units are a part of the individual boiler trains. The venturi
scrubber, mist eliminator, and absorber are located in a line past the
electrostatic precipitators of the regeneration section. The four evapo-
rators are in a row parallel to the boiler trains and the stripper is just
beyond the evaporators. The dissolving tank and the evaporator tank are
on one side of the evaporators, and the air-cooled condensers are mounted
on a rack over the top of the tanks. The sodium sulfate crystallizing,
centrifuging, and drying equipment is grouped towards the piperack which
runs along the evaporator-stripper line. The 502 compressors and related
equipment are contained in a building.



Each train of the absorption section treats the flue gas from its boiler
to remove the sulfur dioxide before the flue gas is sent to the stack. A
safety bypass Tline is provided from the incoming flue gas 1ine to the out-
going flue gas line so the absorption unit can be bypassed in case of
damper or blower failure. In normal operation, the incoming flue gases

are boosted in pressure by a blower before entering a venturi-type scrubber
for cooling and residual fly ash removal. The flue gases then pass through
a mist eliminator to remove entrained 1iquid. The gases are further washed
and cooléd with water sprays and then pass through mist-eliminator pads
before entering the absorber.

In the absorber the gases are contacted countercurréntly by a lean sodium
sulfite solution fed to the topmost of seven trays. Liquor is recirculated
over each of the bottom four trays. The sulfur djoxide in the gases reacts
with the sulfite to form bisulfite. The scrubbed flue gases from the top
of the absorber are reheated by the combustion products from a gas-fired
heater before being vented to the boiler flue gas stack.

The bisulfite-rich solution from the bottom of the absorbers is pumped to
a common precoated filter where particulates are removed. A second filter
is provided to allow for precoating while the other is operating. The
filtered liquor is fed to the absorber product tank which is sized for

3 days' storage. The liquor is pumped from this tank to the evaporator
feed preheaters in the regeneration section. A side stream is sent to the
crystallization section as a purge to prevent build-up of sodium sulfate
in the system.

The filtered liquor is split into two streams. The first stream is evenly
‘distributed to each first-effect evaporator where water and SO2 are
evaporated using low-pressure steam. The second stream is evenly distri-
buted to the second-effect evaporators which are heated by overhead vapor
from the first-effect evaporator and the sulfate crystallizer. The slurry

6-8



product is discharged from the evaporators to an agitated dissolving tank.
A side stream of mother liquor is decanted from one of the first-effect
evaporators and sent to the downstream sulfate dryer. Slurry in the tank
is mixed with cooled stripped condensate from the condenser system to
redissolve sulfite crystals. Soda ash solution is added to replace sodium
lost to the sulfate purge stream. Regenerated solution from the dissolving
tank is pumped to the absorber feed tank as absorbing solution which is
also used in the'vent gas scrubber to kecover SOZ'

The vapors from the top of the second-effect evaporator are combined with
other vapors and condensed in air-cooled exchangers. The condensate is

fed to the condensate stripper which handles condensate from both sets of
evaporators as well as other condensates from about the facility. In the
condensate stripper the condensate is steam stripped to remove 502. The
Soz-rich overhead from the stripper is cooled in an exchanger by cooling °
water. The cooled vapor flows to the suction of the primary compressors, -
while condensate is returned to the stripper. Stripper bottoms are cooled
and returned to the dissolving tank.

The four primary compressors operate in parallel and serve to keep.the

evaporators and the strippers under vacuum. The S0,-rich gases from the
primary compressors flow to a common suction drum and SO2 superheater

and then to three secondary 502 compressors. These single-stage machines
operate in parallel and deliver the SOz-rich gases to the Sulfur Plant.

In the absorbers, the primary reaction is that of 502 reacting with the
sodium sulfite in the lean absorption solutions to form sodium bisulfite.
In a secondary reaction, some of the sodium sulfite is oxidized to sodium
sulfate which' must be continuously removed to avoid build-up in the system.
This is accomplished by taking a side stream from the absorber product
liquor, after filtration, and concentrating it in an evaporator
crystallizer.



The sodium sulfate crystals and mother liquor are withdrawn from the crys-
tallizer and separated in a centrifuge. The crystals are dried in a dryer
heated by the combustion products from a fuel gas-fired heater. The dried
sodium sulfate crystals are stored in an elevated bin for loading into
trucks as a marketable product. The mother liquor, together with a mother
liquor stream drawn from a special separator in the evaporator, are col-
lected in an agitated storage tank and pumped back to the absorber product
tank for recirculation.

6.4 WATER SYSTEMS: RAW, POTABLE, COOLING - PLANT 32

This plant includes the river water treating and theﬂcoo]ing tower sys-
tems. A comprehensive project-wide water management plan has been devel-
oped based on total reuse of water and zero discharge to public water
during normal operation. This zero discharge plan is not cost effective
and various discharge scenarios will be evaluated by the Opefator prior
to the Engineering Phase. The water management plan and its objectives
are covered in detail in Report VII and will not be discussed here fur-
ther. It is important to note that the plant is virtually inseparable
from the Sewers and Wastewater Treatment plant. Practically all of the
treated effluent from the wastewater system is used as make-up in the
water system.

The treating, filtering, and pumping facilities are located next to the
raw water pond and between the river and railroad near the corner of the
site, while the cooling towers and associated facilities are near the
Coal Washing plant.

The main elements of the plant are the:

0 River water treatment system
® Cooling water system
0 Cooling water sidestream treatment system



The principal source of fresh water for the plant is the Ohio River. The
river water treatment system prepares the river water for some of its
direct-end uses (cooling, firefighting, housekeeping) and for secondary
water treatment processes (boiler feedwater, process water). Water used
for drinking and sanitary facilities is obtained from onsite wells or
river water that is treated in a package potable water treating plant.

The treatment of river water consists of screening, cold 1ime softening,
sedimentation, clarification, pH adjustment, and filtration. The system
is desighed to treat up to 10,000 GPM of river water. Normal flow rate
through the system will vary between about 5,700 and 7,000 GPM depending
on rainfall. Rain runoff from building roofs and uncontaminated plant
areas as well as certain treated process wastewaters will be used to sup-
plement river water. ‘

The river water intake includes six 2500 GPM pumps (four cperating and
.two spares) that are used to pump water from the river to the reactor
clarifier in the cold 1ime softening and sedimentation section. Con-
trolled quantities of slaked dolomitic 1ime, soda ash, sodium aluminate,
and a polymer are added, in liquid form, to the reactor clarifier.
Dolomitic 1ime is used in the softening process to raise the pH of the

" water and precipitate calcium and magnesium present as carbonate hardness.
It is expected that some of the silica will also coprecipitate as a mag-
nesium silicate complex. Soda ash is added to precipitate calcium as
noncarbonate hardness. Sodium aluminate and a polymer are added to aid
settling of the suspenaed solids along with the chemical precipitate
generated by the softening reactions. The clarifier effluent passes
through a neutralizing basin where sulfuric acid is added to lower the pH
to approximately 7.0 in order to preclude post precipitation in the filter
media downstream of the softener. Sulfuric rather than hydrochloric acid
is used to minimize chloride build-up in the cooling water system.



About 600 GPM of clarified river water is filtered using anthracite
filters and pumped as make-up to boiler feedwater treatment. Sand is not
used in these filters in order to avoid dissolution of silica which would
be undesirable in boiler feedwater. The balance of the clarified river
water is filtered using five anthracite/garnet dual media filters. This
water flows to the water storage pond where it is blended with clean or
treated storm runoff. The filters are backwashed with water from the
utility water/fire water storage pond. The backwash water, containing
the filtered solids, is returned to the reactor clarifier.

Reactor clarifier underflow is sent to a sump where it is pumped to two
rotary vacuum filters for dewatering. Filtrate is returned to the reactor
clarifier for reuse. Sludge produced from treating coal storage pile
storm runoff is dewatered with the clarifier reactor underflow. A con-
veyor system delivers the filter cake to a bin where it is periodically

. loaded onto trucks that transport it to the landfill.

Two conventional cooling water systems with mechanical induced-draft
cooling towers are provided. OUne system circulates water with a
relatively low dissolved solids content and serves the Oxygen and Stgam
Generation and Boiler Feedwater Treating plants. The other system circu-
lates water with relatively high dissolved solids content (4,000 ppm TDS)
" and serves the other Process Plants. The low-solids cooling tower is
designed to provide 1,507 MM Btu/hr cooling requirement at a circulation
rate of 124,000 GPM.  The high-solids cooling tower is designed to supply
the 1,335 MM Btu/hr cooling requirement of the Process Plants at a circu-
lation rate of 150,000 GPM.

The make-up water to the cooling towers is a variable mix of treated river
water and treated process wastewater. The make-up to the low-solids
cooling tower is treated river water plus treated wastewater. The total
make-up requirement to this tower-is 4,520 GPM. Treated wastewater will



provide 2,050 GPM in dry weather and 3,300 GPM in wet weather. The
make-up to the high-solids cooling tower consists of approximately 1,500
GPM of blowdown from the low-solids cooling tower and treated river water
to make up the total requirement of about 3,130 GPM. '

The cooling water treatment requires the use of additives such as chlo-
rine, inhibitors, acids, and dispersing agents. Chlorine is added inter-
mittently for bacteria and algae control. A sidestream of the low-solids
cooling water supply is used to carry the chlorine to the tower basins.
The chlorine is introduced into the cooling water system by a water ejec-
tor that aspirates the chlorine and dissolves it in the water. Dosage
control is by periodic wet analysis of the cooling water.

A chromate-based corrosion inhibitor is used in both circulating cooling
water systems. It is introduced into the Tow-solids system in the

make-up water and is carried over to the high-solids system in the blow-
down which constitutes the bulk of the make-up to the high-solids system.
Control is by automatic corrosivity control. Sulfuric acid is added to
control pH and a dispersing agent is required to minimize fouling in both
cooling water systems. The agents are added as an aqueous solution by
metering pumps. '

A sidestream from the high-solids cooling water system is treated to
remove suspended and dissolved solids from the circulating cooling water.
This permits operating the tower at high cycles of concentration and
reduces the cooling tower make-up and blowdown rates. The flow is
diverted from the high-solids cooling water tower return header and fed

to the sidestream reactor clarifier along with recycle streams from the
vacuum filters and sidestream gravity filter backwash sump. The reactor
clarifier precipitates calcium and silica and partically removes suspended
solids. Dolomitic 1ime is added to raise the pH and cause precipitation
of magnesium. Additionally, silica is coprecipitated with magnesium



hydroxide as a magnesium silicate complex. Sodium aluminate and polymer
are added as coagulants, allowing colloidal particles to aggliomerate and
settle out.

The overflow is gravity-fed to the sidestream gravity filters. A system
of five gravity sand filters operating in parallel is used. The filters
automatically backwash on differential pressure mode; however, controls
Timit backwashipg to one filter at a time. Filter backwash water is col-
lected in a below-grade sump and pumped back to the reactor clarifier at
a steady rate. An agitating system in the sump keeps the solid particles
suspended. The filtered water is collected and pumped to the high-solids
cooling tower. -

An underflow containing about 5% solids by weight is drawn from the bot-
tom of the reactor clarifier into a below-grade sludge pit. The tank is
sized for two hours of sludge retention and is equipped with a water jet
sludge breaker. Abrasion-resistant progressing cavity pumps transport
the sludge to the vacuum filters. Three filters are provided, two oper-
ating and one spare. Filtrate is pumped back to the reactor clarifier.

A filter cake, estimated to contain 48% solids by weight, is discharged
onto the sludge cake conveyor and transported to an elevated sludge cake
storage bin sized to contain one day's production of sludge cake. Trucks
transport the solid waste to landfill.

~ The distribution system consists of underground piping for potable,
utility, high-solids, and low-solids cooling water systems. Potable
wate;(is pumped to drinking fountains, cafeteria facilities, showers, and
sanitary facilities from a storage tank. Pumps circulate the cooling
water'through separate high-solids and Tow-solids underground piﬁing
systems to and from their points of usage. Utility water is pumped from
the raw water pond to a header that extends throughout the plants.

Branch Jines from this header to each plant carry the water to its use
points. '

6-14



6.5 FIRE SYSTEMS. - PLANT 33

A comprehensive fire water system is provided for the general fire pro-
tection of the entire facility, including steam blanketing and chemical
fire suppression systems for selected facilities and equipment. Fire
Systems provide: ‘

° Fire water to Process Plants, coal handling, water
and waste treatment, and tankage

0 Fireproofing for vessel supports, pipe racks, and
such

° Sprinkler systems for buildings, for part of the

process equipment such as pumps or heat exchangers
(depending on the location), and for the tank filling

rack

° Blanketing steam for compressor buildings and fired
heaters

° Halogen systems for computer room and laboratory

° Nitrogen system for sulfur storage tanks

Separate fire control systems for the liquids loading and coal unloading
docks are included in the River Facilities plant.

Fire protection and control systems for all facilities, structures, and
equipment of the project are designed in compliance with all federal,
state, and local laws. They are also designed to comply with all appli-
cable codes and standards, recommendations of the National Fire
Protection Associations, and the guidelines of the Industrial Risk
Insurers.

The fire water system is supplied from a fire water storage tank located
near the tank farm and from the main raw water pond. Either source can
supply 60,000 barrels, which is 150 percent of the system's four-hour
demand.



Four main fire water pumps, each rated for 3,500 GPM at 192 psi, deliver
the water to the distribution system. Two vertical pumps are located at
the new water pond. One is dual-driven by electric motor or turbine and
the other is driven by a diesel engine.” Two horizontal pumps powered by
similar drivers deliver water from the fire wéter tank.

Two vertical electric-drive fire water jockey pumps, each rated for

275 GM at 192 psi discharge pressure, are installed at the raw water
pond to maintain the pressure in the fire water system. Either pump is
capable of producing 150% rated capacity at 65 percent rated head, thereby
allowing the second pump to serve as a spare.

Independent fire water supply loops are provided around the coal handling
area, the prccess plant area, and the tankage area. Each loop can be cut
off without affecting the others. Branch headers extend from the main
loops through the areas surrounded by each loop. The fire water mains
are coated and wrapped steel pipe and are installed underground. Fire
water is supplied to fire hydrants and/or fixed monitors spaced at a
maximum of 150 feet around each plant. The monitors are 500 GPM units
with adjustable fog/straight stream tips and locking devices for both
horizontal and vertical adjustment. Fire hydrants have flanged connec-
tions with cutside independent shutoff valves for hose connections. All
fire hydrants are self draining. Each individual Process Plant has
accessibility to at least four firehose stations complete with hose stored
on reels and preconnected to the fire water system.

Water deluge systems are provided for the propane, butane, LSR gasoline,
and anhydrous ammonia tankage, as well as for all areas of piperacks
within 25 feet of heaters, pump batteries, towers, and other major vessels
containing flammable materials. Sprinkler systems are provided as neces-
sary in buildings, at the tank truck loading rack, coal unloading dock,

6-16



silos, bins, and the coal conveyors. They are also installed at air-
cooled exchangers on piperacks if flammable material is contained in
equipment immediately adjacent to the piperacks.

Dry chemical facilities include hand extinguishers in the offices, ware-
house, change house, laboratory, cafeteria, and 1ike buildings on the
basis of at least one extinguisher for every 2,500 square feet of floor
area. An average of four wheeled dry chemical extinguishers will be pro-
vided for each process plant.

Low-pressure (50 psig) blanketing steam for fire fighting is available in
the compressor buildings, at exchanger and pump rows, heater fire boxes,
and accumulator decks. Steam valves and 50-foot hoses are located at
50-foot intervals along equipment rows and at 100-foot intervals along
piperacks.

Storage tanks with bottom injection foam systems are provided for products'
with less than 140°F flash points. This includes a 1,000-gallon system
for 1ight and heavy slop tanks and a 3,000-gallon system for gasoline
reformate, phenols, and raw heavy naphtha tanks. Mobile foam equipment
includes a pumper equipped with a balanced pressure foam proportioning
system that has a solution pumping capacity of 1,500 GPM and a trailer
equipped with a 500-gallon tank, hose bed, portable monitors, and a
balanced-pressure foam proportioning system.

The chemical laboratory and the computer room are protected by Halon 1301
fire extinguishing systems. The systems are fully automatic, energized
by thermal detectors, and equipped with personnel alarms.

A nitrogen fire extinguishing system is provided for the two sulfur tanks
in the tank farm. The system is fully automatic and energized by thermal
detectors.



Other equipment for fire fighting includes air paks, flame resistant fire
fighter suits, foam eductors, fire hose, hydrant monitors, ladders, axes,
and walkie-talkie sets. Detectors and alarms are installed in all
buildings occupied by personnel.

6.6 SEWERS AND WASTEWATER TREATMENT - PLANT 34

The goal of minimizing both water consumption and effluent discharge is
achieved by segregating wastewater streams and treating them to the degree
necessary for reuse. Most of the water used 1n the projecl goes to atmo-
sphere in the form of harmless water vapdr. A very small fraction of the
water is associated with solid wastes that are disposed of in the landfill
operations. -

Individual systems included in the Sewers and Wastewater Treatment Plant
include:

e  Coal storage pile runoff treatment

. 0ily wastewater treatment

° Deoiled wastewater treatment

. Stripped/dephenolated wastewater treatment

® Reverse osmosis for process wastewater

() Brine concentration and drying for process Qastewater
] Reverse osmosis, brine concentration and evaporation

wastewater from boiler feedwater treating and bo11er
cooling tower blowdown

® Sanitary sewage treatment
The design of the coal storage pile runoff treathent system is based on

acidic water in which bicarbonate alkalinity is insignificant and hardness
is noncarbonate. Soda ash is used in treatment and will raise the pH and

6-18



precipitate calcium and magnesium as carbonates. If it is determined later
that the runoff contains appreciable bicarbonate alkalinity, 1ime addition
may be required. The treatment system consists of clarification, neutral-
ization and filtration.

The runoff from the coal storage piles is routed to a storm surge pond
that acts as a flow and composition equalizer and feeds the treatment
equipment. Some of the heavier suspended solids settle out at this
point. From the surge pond the runoff is pumped to a reactor clarifier
where it is neutralized with soda ash and clarified with the aid of a
polyelectrolyte. Settled solids are withdrawn as sludge from the bottom
of the clarifier and pumped to the sludge dewatering facilites at the
river water treatment plant. Liquid effluent is pumped through two
downflow, pressure-type, dual-media filters to remove residual suspended
solids. Filter backwash water is returned to the clarifier reactor
inlet. The surge pond size is based on a 10-year frequency storm lasting
48 hours that results in an estimated 7 million gallons of runoff water. '
This will be processed at the 500 GPM design rate in about 10 days.
Provision is made for overflow to the river in case the storm runoff
exceeds the 10-year design storm. The surge pond will be dredged
periodically. ‘

The oily wastewater treatment system consists of API gravity separation
followed by dissolved air floatation (DAF). Sludges generated by the API
separator and DAF units are disposed of by incineration. 0il contaminated
wastewaters from throughout the plant, including contaminated surface run-
off, are collected by an underground sewer system. Normally, oily waste-
waters flow directly to the API separator. When design flow rates are
exceeded the flow is diverted to an oily water surge pond. When direct
flow to the API separator falls below design, surge water is pumped from a
pond using non-emulsifying pumps. The pond has a working volume of

25 million gallons. It is equipped with baffles, and floating booms are
located near the inlet end to retain free surface oil within a relatively

6-19



small area. Floating oil skimmers and vacuum-equipped trucks will be used
to skim off 0i1 before emptying the pond. The emergency overflow to the
river is located under a baffle and at the opposite end of this pond to
ensure no loss of oil to the river.

Unemulsified oil is floated to the surface and skimmed off in the API
separator while the heavier oils and oil-coated solids settle to the bot-
tom. Skimmed o0il is pumped to a slop oil tank prior to reuse while
settled sludges are removed from the API separator and collected in a sump
prior to being incinerated. Separator effluent is pumped to the flash mix
tank where the pH is adjusted by efther sulfuric acid or caustic soda and
it is dosed with polyelectrolyte flocculants. Effluent from the flash mix
tank flows to the flocculation tank where gentle agitation speeds the
coagulation of-solids.

From.the flocculation tank, the wastewater flows by gravity to two parallel
DAF units. Additional suspended solids and fine oil droplets are removed '
in these units by their attachment to rising air bubbles. The air bubbles
are created by introducing a recycle stream into the DAF tanks which has
been saturated with air under pressure. Effluent from the DAF units flows
by gravity to the biological treatment system while both skimmed and
settled sludges are pumped to a local sump for transfer to incineration.

The deoiled wastewater treatment system consists of an oxygen-activated
sludge treatment to remove biodegradable organics, followed by dual-media
filtration to remove suspended solids. Effluent from the oily water
treatment system is sent to the oxygen-activated sludge system which con-
~sists of three aeration basins, each with two Merox aerators, three clari-
fiers, and one sludge thickener. Effluent is fed into the aeration basins
in which organic contaminants are contacted with recycled microorganisms
“and oxygen. The organisms use the biodegradable organic matter as a source
of energy and as food for cell growth. The suspension of organisms and

6-20



wastewater is passed through a clarifier where most solids settle out.

The bulk of these settled solids or sludge is recycled to the front of the
aeration basins. The remaining sludge is removed to maintain a constant
microorganism concentration in the basin and is thickened to 3 percent
solids in the sludge thickener. The concentrated sludge is sent to the
Zimpro wet oxidation unit. Thickener overflow is recycled to the front of
the aeration basin.

Effluent from the clarifier is filtered in a anthracite garnet dual-media
pressure-type filter to remove the last traces of suspended solids. The
filter feed is first chlorinated to prevent biological growth in the
filters, and a polymer is added to improve performance. The filtered
effluent is routed to the low-solids cooling tower make-up system.

Following treatment in the Sour Water Treating plant, the stripped and
extracted process wastewater will contain large quantities of dissolved
organics and inorganic salts. These organics are those which are not
removed by the extraction process for phenolics. This waste stream is
treated in a system consisting of wet oxidation and biophysical treatment
(powdered activated carbon, or PAC) using activated sludge to remove the
organic matter.

The waste stream is collected in an equalization tank and sent to a Zimpro
wet oxidation unit where dissolved and suspended organics are oxidized.
Three identical parallel trains are used. Wastewater is first pumped to
system pressure (1500 psi) by a positive displacement pump and then passed
through a heat exchanger where it is preheated by the hot, oxidized efflu-
ent. The temperature of the feed is raised to a point where the oxidation
reaction will proceed autogenously in the reaction vessel. Oxygen required
to support the oxidation reaction is compressed to system pressure and
bubbled through the 1iquid phase in the reactor.

6-21



As oxidation progresses within the reactor, the heat of combustion raises
the temperature of the reaction products to 530-540°F. The hot reactor
effluent is passed through a waste heat boiler generating about

50,000 1b/hr of 150 psig-steam. The partially cooled effluent is then
passed through the feed preheater for further cooling. The stream is
depressurized to atmoépheric pressure after cooling. The resultant vapors
contain most of the hydrocarbons and are scrubbed with cold water to con-
dense as much of the water vapor as possible and then vented to the flare.

In addition to the stripped-extracted sour water, the Zimpro wet oxidation
system will receive waste-activated sludge from the deoiled wastewater
biological treatment system, the spént PAC and waste-activated sludge mix-
ture from the PAC-activated sludge system, and digested waste-activated
sludge from the sanitary sewage treatment unit. The spent PAC is treated
for removal of inert solids in the reactor and the regenerated carbon is
returned to the PAC-activated sludge system.

The effluent from the Zimpro system is sent to the PAC-activated sludge
system where the partially oxidized wastewater is treated by an activated
sludge process in the presence of activated carbon. The presence of
powdered carbon allows operation of the activated sludge system with'high
concentrations of easily settleable mixed liquor suspended solids.

The Zimpro effluent, returning sludge, and regenerated PAC is fed into
five aeration basins equipped with a total of 30 pure oxygen aeration sys-
tems of the Merox rotating active diffusers type. Organics are bio]og1-‘
cally degraded in the aeration basins. The effluent overflows from the
aeration basins into three clarifiers where spent PAC and waste sludge
settle out. The clarifier overflow drains to the filter feed tank. Most
of the settled solids are recyd]ed to the aeration basin. A small portion,
which constitutes the net microorganism production, is pumped to the wet
oxidation system. This stream also contains the spent PAC which is regen-
erated in the wet oxidation.system. '

6-22



A reverse osmosis sytem is used to separate an aqueous salt solution into
two portions, one more dilute and the other more concentrated than the
starting solution. The separation is effected by special non-porous mem-
branes which permit the water to pass through the membrane more easily
than the salt. Pressure is used as the driving force. The feedwater must
be free of suspended solids that might damage the membrane. Preparing the
feed for reverse osmosis consists of filtration followed by chemical
treatment.

The effluent from the PAC-activated sludge system is split and pumped to
two filters. When a filter is on backwash, the entire load is carried by
the other filter. "The wastewater is dosed with chlorine and polymer to
destroy any remaining microorganisms and to act as a filtration aid.

The effluent from the two media filters is pumped through four cartridge
filters. When a cartfidge is loaded with solids as indicated by a high
pressure drop, it is isolated and the cartridges replaced. Backwash from '
the pedia filter is discharged to the PAC-activated sludge system where

the solids utimately leave the system with the clarifier underflow. The
effluent pH from the cartridge filters is adjusted to 5 or 6 using sulfuric
acid. Following pH adjustment, the wastewater is dosed with a predeter-
mined amount of sodium bisulfite and a polyphosphate solution.

The chemically conditioned reverse osmosis (RO) feed is pressurized to an
operating pressure of 400 to 600 psi by high-pressure pumps and fed into
the RO membrane units that are arranged in an inverted pyramid array.
Relatively pure water permeates through the membranes, while the brine
becomes more concentrated. A number of parallel units and stages in series
are designed to meet the flow and concentration requirements. The permeate
or clean water from the system is sent as make-up to the low-solids cooling .
tower basin, while the concentrated brine is sent to the brine evaporation
system. A brine concentration and drying system is used to process

6-23



stripped and dephenolized wastewatér which has been treated by reverse
oSmosis.

Concentrated stripped and dephenolized water from reverse osmosis units
flows to a feed tank that provides surge capacity. Wastewater is pumped
to the vapor recompression evaporators through a series of feed preheaters.
The feed is then deaerated and injected into the body of the evaporator.

Brine in the body of the evaporator is continuously circulated by pumps
through the respective heaters in the evaporators. The vapors are com-
.pressed in vapor compressors to a pressure sufficient to raise the satura-
tion temﬁerature about 8 degrees above the boiling temperature of the
brine. The hot vapors condense on the steam side of the heaters providing
heat of vaporizatioh for the brine. The condensate is collected and con--
stitutes the recovered water.

Brine is continuously drawn from the evaporétor and pumped to the brine
cnysta]]izer. The crystallizer is essentially identical to the evaporator
except that it uses steam instead of compressed vapors as the heating
medium. Generated vapors are condensed and collected for recycle to the
boiler feedwater storage tank. Noncondensibles are removed from the system
by a vacuum pump.
